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Tenaris

Tubos de Acero de Mexico, 5.4
Km 4337 Carr. México-Veracry
Via Xalapa

{91697) Veracruz, Ver. México

CERTIFICADO DE PRUEBAS EN FABRICA

MNumberfumers

05021058

Fage / Pagina:

1/4

(52) 229 989 1100 tel
{52) 229 985 1120 fax

Date/Dia:  (J1/09/2005

Customer G isnte

PLESA ANAHUAC Y CIAS,

S.A. DE C.V.

Custormer's Order ! Chente Orden - e N

Custormer's Reference / Refercocia del cliente

Manufaclurer s Works Orper N° 7 Confirmacién de Venia

080110/01
Monufacture Process) Proceso de fab cacor Frod.ct lype i Tioo de produects. Surface ! Superficie,
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification { Mormas o cspecificaniones. Sieel Grage | Graoo de Jcero. Ends ¢ Extremos. NORMAL BEVEL
TVMH SL/ASTM Al106/ASME SAl06/ASTM AS3 ,JULIC 1, 2000/99/1995-AS5/95B B/X42 PSL1 BISELAIX) NORMAL

hmensons ( Dhmensiones.
168.30 X 14.30 MM
6 5/8 X 0.562 INCH

Length / Longitud.
6.00 / 6.50 MTS
15.7¢ / 21.30 FT

(Quantity ! Cantdad.

2 Pecs/p=z

HNomingl Weighl / Peso Nominal
b4.31 RG/M
36.43 LB/FT

C

TENSILE TEST / ENSAYOS DE TENSTON

N: Normallzed f Mormalizado
Rec: Strip spacimen | Rectangular
T: Transverse | Tranaversal

Max: Madmum / Miximo

A: Anneaed | Recocido

Cil: Round bar specimen ! Cilindrica

TA: Room T

T

SR: Stress Relief / Rebavado de Esfuerzc
Ori: Crientation | Orentacion

PR

Obt: Obtained | Obtenido

TMin: Transverse Mininwm ! Minkme Transversal

EUL: Extonsion tnder Load Method UTS: Uhi 1enals gth | Rexi ¥
¥.5.; Yickt strength { Fluencia LMin: Laghtudinal #ini 1 Minimo Longltudinal
Thbax: T verss Maximum [ Maximo Transveraal Min: 1 Minimo

Specimen condition Specimen dimensions Test Y. 5. TS Y8,
Cong-Lion de la probeta Dimenswnes de la proopela temp Unit ! Unidad Unir f Unvclad ! Elongation
Heatt® § Sample N°] Ls T | ype Size Arga Temp. JRG/MM2 R/ MM2 urs Alargamients
Colaga N° | Muestra N7 Tiga O Tamant Seccitn ae Eul 0.5% .
mm mmz enzays Required/Raguendo Required { Requerido Required % in 2 mches
Thin. Thin Mia - AR
Thax: Thitax:
Lkdin  29.50 LMin  42.18 Max Obr.
C Ltdax: L b %
23903 [19869 |C/B} ST |[Rec | L [ 25.60 x 13.80|353.28 Th 31.10 49.31 0.63 43
23903 19870 |<¢/B| ST |Rec L | 25.60 x 14.60 J373.76 TA 31.85 48.93 0.65 37
La: Location of the sample  Localizacion de la muestra C/B: Body [ Cusrpo Rl Upsat | Recakue TT: Heat Tr 1T i Tdrrmi
Tra: Specimen with heat treatment al Lab ¥ | Probata da en lab ri NR: lized and Tampearad { N lizado y R: Ik TR: Quenched and T, d ! T do y R d

5T: As Rolled | Sin Tratamisnto
L:1 i

1L §
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Tenaris

Tubos de Acero de Mexico, 5.4
Km 4337 Carr. Maxico-Veracru

Via Xalapa
(91697} Veracruz, Ver. Meaxico
. n (52} 229 989 1100 tel
CERTIFICADO DE PRUEBAS EN FABRICA Number/Numero Page / Pagina: S oot
Cate/Dia:  01/09/2005
Customer Chonte: . PLESA ANMAHUAC Y CTAS, S.A. DE C.V. Customer's Order £ Caente Orden - hem N° Customes s Referencn | Referencia del clients Man facturer s Warks Order N° { Confirmacon de Venta
080110/01
Manufacture Process! Proceso de famcaodn Product Type / Tipo de produclo. Surface ! Superfice
SEAMLESS HOT ROLLED LINE PIPE SERMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification ¢ Mormas o especificaciones., Sleel Grade [ Grado de averd. Ends { Extremos NORMAI BEVEL
API SL/ASTM A106/ASME SAl106/ASTM AS53 ,JULIO 1, 2000/99/1935-A95/39B B/X42 PSL1 BISELADO NORMAL
Dimensions ! DAMensicnes. Length ¢ ¢ ongitud. Cluantity | Cantdad. 2 Pes/fpz Nominat Weight / Pess Meminal
168.30 X 14.30 MM 6.00 / 6.50 MTS 54.31 K&/M
6 5/8 X 0.562 INCH 19.70 / 21.30 FT 36.43 LB/FT
| HARDNESS TEST / ENSAY0OS DE DUREZA ]
| Through Wall Hardnegs / Dureza en el espesor |
Heal! Crdada: Required iRequerida HRC Heati Colaca Required IRequertida HRC
23303 Hin Max. 22.00 23903 Min. M 22.00
Sample / Muesira  19B69 __u_..n_ J Exv 1m03mm__ Muestra 19670 _H:n # Ext:
Cuadrant Avert Cuiadran Aver
Cuadgrante 1 2 ) From | Var Cuadranie 1 # 3 Prom | Var
1 oDibe [72.9 [Td4.4]73.7 [73.7 1 ODYDE F2.6[73.3]|73,8]73.2
LInit / Unidad MW 74.4 [73.8]|74.3 |74.2 Wit/ Unidad MG 73.5|72.6]73.6(73.2
Eu VA 75.0 |[73.9]|74.1 |F4.3}10.6 Eu 1D 31 74.3172.7]74.4|73.6[0.6
Fipa N° ;/ Tubo N°: | TN T A Tipe B / Tuba M°: Joa: on Jrrs sv
Min: Minimum ! Minama DI i I Did I Ls: Location of the sampie { Localizacion de la Tra: Speci with heat treatmard a1 Laboratory § Probeta tratada en laboratorio
Max: Madmum | Mazimo Aver: Average C/B: Body | Cusrpo NR: Normalized and Tempered | Mormalizado y Revenida A: Aaneaiad | Recockdo
ODIDE: Cutsidhe DHameder | Diametro extemc Prom.: Fromedio RAL: Upsat { Recalque TR: O hed and Tempered | T ¥R id 5R: Stress Relief | Relevado de Esfuerzo
MWIC: Mid Wall ! Centro Var.: Variation | Varackon TT: Heat Treatment / Tratemiento Témico N: Nonmalized | Normalizado 57: As Rolted | Sin T i QIT: Quenched ! Tenglado
TECHNOLOGICAL TEST / ENSAYQS TECNOLOGLICOS |
Heat N° | Sample N* Fiatiening Test
Colada W' J_kestra N- Enzaya de Aplastamiento
P ————
23903 |13869% GOOD/BUEND
23903 19870 GOOD/ BUERO
This ir Ig certify thet tha podacts Gom rowsre Mandtaclured sampiod, Vet Sl nspaded in acoordanoe with the spechication mic vroed 2 weeata the equir mers n all eespecfs Thiz zeriraln Ly & conputar zed system ard it o vakid wih shecieonic ssgnalure Cn the onguasl eetdcata the traga-mark grean cokeured
‘lerang’ i slamnped. 0 casa th ow o crificate woLkd miase o copy of I Re ~u attes! #e conformily lo the onginal ene, Wking upoer el he respanzabilty for any wnlewlur or nof allewes we A i andie 2laitication will be sutyeclad b the ew
Thos cenficata ia not a dacierslor of arein y It e rsed as a decka-ation of angm
F sl docmento certdica quo tus o fueron man e, W0 iNEPALTH de acearda con |s espaciicacan an y EELET loa se ernle medi un HEams izade y a5 wekkle con hnme weciramea  En el canficaco onginal sl legoipo
Tenans {varde; estd impross wn la hom 5o de que el possedar del codlicada shtrequa una lotocoma del e, dabara garntizar ka conlk w1 el ongingl. y 36 haos “ssponsable por cualguer i eyal coeddebads Coakoussr afemciin yi [atuficackon sam supels o la ey
F5l= cartificada no us re s ser sl comsa une declamcion do ongen
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Tenaris

Tubos de Acero de Meéxico, 5.4
Krm 4337 Carr. México-Veracru
WVia Xalapa

(1697} Veracruz, Ver. Mexico

CERTIFICADO DE PRUEBAS EN FABRICA Nomber/Namero Page | Pagma. o e
05021058 3/4
Date/Dia: - 01/09/2005
fousiomer F Cisne PLESA AMNAHUAC ¥ CIAS, S.A. DE C.V. Customer's Order ) Chente Orden - kem B* Customer’ s Reference f Referencia del clients Manutacturer' s Works Order N© § Confirmacion de Venta
080110/01
Manufacture Process! Proceso de fatecacidn. Product Type | Tipo de productn Surlace ! Supeice.
SEAMLESS HOT ROLLED LINE FIPE SEAMILESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCTION BARNIZADO
I5andard or Specification /| Normas o especficaciings. Sieel Grade ! raoo de acero. Enas | Farenos HORMAL BEVEL
API S5L/ASTM Al106/ASME SAl06/ASTM AS3 ,JULIO 1, 2000/99/1595-A95/99B B/X42 PSL1 BISELADCO HORMATL

[hmensions | DNMenscnes.
168.30 X 14.30 MM
6 5/8 X 0.562 INCH

Length § Longitud.
6.00 / 6.50 MTS
19.70 / 21.30 FT

Quantity / Canydad. 2 Pesl/pz

MNominal Weight ! Pezc Nomina!
54.31 EG/M
36.43 LB/FT

CHEMICAL COMPOSITION /

COMPOSICION QUIMICA.

[ Mn i Cr Mo s P Hl ¥ Cu Al Sn As 51 52
X 100 X 1000 X 100
Heat —: tMax
Colada Min
Sampte N° [P Max] 25 | 120 40 | 15 | 30 | 3o [ 4o eo | 400 40 is 100
Muostra N* Min] 25 | 10
123903
19869 P iB 67 2% g 5.6 3 9 &0 0 151 21 5 4 a0 O 25 a 71 1] 36.7
19870 P 17 &7 29 5 5.6 ] 3.5 5 a0 0 163 22 9 4 q ] 27 4] 71 1] 6.9
H: Beat | Colada P: Product / Producic _
51:5UMA Nb+V+T]| 52 SUMA Mot CriNit-Cu+¥
HYDROSTATIC TEST / PRUEBA HIDRAULICA |
Pressure { Presin Timaf Tiempo Results | Resultado
sty Unddad. Walued Valor Secon Seguntos
PSI 3000 5 Satisfactory / Satisfactorio

SUPPLEMENTARY INFORMATLION /

INFORMACION SUPLEMENTARIA

Manufactured by / Fabricado por, TAMSAE
Stoel making process / Fabricacion de acerc., Eladtric Arc Furnace-Ladle Furnace-Continuous Casting Machine.

Eléctrico-Horno de Afinacidn-MAguina de Cclada Continua. Acero calmadc con aluminio.

Fully Killed Steal / Horno de Arco

Thiz iz b0 carntity thal tbe produdcts cescr ned hem nowene mondaciured | sarmgied, eded andor nsg d in ! with tha

This centificate is not o dectar.

or mmy d By ] 85 8 duckacalion of cngm
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ey gabsface los o requonme, ntas sl ¢

refaroncad anc menls e s mars In all reepecls Tz ceri cats is isFued by A romp Aer md Sysdeen and it @ walid with alacliomc sgeatues On the onginal certficats the Irede—rnarh grean cololned
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- Tubos de Acero de Maxico, 5.4
mq—m-.—m Km 433.7 Carr. México-Veracru

Via Xalapa

(31637 Veracruz, Ver. Mexico

(52} 229 983 1100 tel
CERTIFICADO DE PRUEBAS EN FABRICA Number/Nimero Page { Pagina:

(%23 229 989 1120 fax
05021058 4/4
pateDia:  01/09/2005

(Customer [ Ctiente PLESA AMAHUAC ¥ CIAS, 8.A. DE C.V. Customer s Cider | Cliente Orden - item N* Customer’s Reference { Referencia del diema Manulaciurer’ s Warks O-oer N/ Confirmacion de Venta
080110/01

Manufacture Process! Procesc de fab.cacidn Product Type [ Tird de prodocto. Surface ! Superice.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard of Specification / Mormas o especificationes Steal Grade 7 Graco de acero. Ends / Exwemos  MORMAL BEVEL

API SL/ASTHM A106/ASME SAL1(G6/ASTM AS53 ,JULIO 1, 2000/99/1935-A35/99B B/X42 PSL1 BISELATDY) NORMAL

Dimenzions ¢ Dimensiones Length ¢ Longitud. (Ouantity / Candad. 2 Pcs \UN MNominal Wegnt [ Peso Nominal

168.30 X 14.30 MM 6.00 / 6.50 MTS 54.31 KG/M

6 5/8 X 0.562 INCH 19.70 / 21.30 FT 36.43 LB/FT

SUPPLEMENTARY TINFORMATION / INFORMACION SUPLEMENTARIA

Material free from Mercury contamination / Material libre de contaminacidém da Mercuric
No repair by welding / No reparado por soldadura

Heat Treatment / Tratamiento térmico. Material as rolled / Sin tratamiento téxrmico
Hon destructive test / Control no destructivo. Satisfactory / Satisfactoric
Inapaction method / Método de inspeccidm * - EMI - PLVI - MPI -

MATERIAL DE ACUERDO A NACE MRO175-97

TAMSA wm..lm.“ 554679

TAMSA QUALITY DEPARMENT SIGNATURE

AL UTY CERTLE TUATRUN TP

py:

RO Ok

Quality System Cerified
N 110950

This iz 1o carlify that the prxtu 11 i with the Ep ion rede e mins rdsls e seau e merts in w__.\amue.nu T BEE Cals 15 15aled by a o Aerond $ytieon and it 16 velid with eleciionic sanaslurn 00 the original cotdnzabe e fiace me g ees cobasb
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